RUSTGO CO. 1-800-448-4077
Part # Description
883-001 MP 2'x 20' Platform w/side, rear guardrails, plywood & decals
883-002 MP Removable top guardrail, 20'2",w/1- 1/4" safety pin
883-003 MP Remov. mid rail, 119",w/2- 1/4" safety pins
883-004 MP Remov. center post ..........c.cooeevveiiiiiiiiiiiee,
192-086 ENTRY GATE GRAV-A-LOCK W/E-CLIP(l/Level & Old Style M.P.)
105-086 MP Spring loaded self-closing entry gate, retro fittNOT SHOWN)
105-087 MP Gateonly (NOT SHOWN)
105-088 MP Self-closing gate replacement spring, shaft & roll pin(NOT SHOWN)
192-087  MP Instruction Manual Tube W/Decal & hose clamps
192-122 Toe Board Bracket, 2 x 6
195-124  BOLT for ToeBroadBracket.: 1/4"x 3/4" Hex Hd.Bolt w/locknut
199-125 BOLT for ToeBoard.: 1/4"x 1" Rnd. Hd. Bolt w/lockwasher & T-nut
883-005  Front upright extension ONLY, W/O Sheave & clevis pin
883-006  Rear upright extension ONLY, W/O Sheave & clevis pin
883-007 Ladder extension
883-008 Extension X-brace, 168", per pieCe ........ccoocoveveveeeveeein.
883-009 Sheave(w/bronze bushing insert), 1/2"x 2-1/2"
883-009B Bronze replacement bushing for sheave #883-009
883-010  Clevis pin, 1/2"x 1-1/4" (for upright extensions).....
883-011  Cotter pin, 5/32"x 1"
883-012  Hair pin clip
883-013  Safety pin, 3/8"
883-014 . Safety pin, 3/4" ............... R WS o
888-143  Safety pin, 1/4" x 1-3/8"
883-015  5/8"x 2-1/2" Bolt w/lcknt(adjusting arms & hairpins)
883-016  Reducer bushing(used with adjusting arms)
883-017  Clevis pin, 1/2"'x 2-1/4" (for main uprights).......................
883-018  Front upright, 12' ONLY, W/O Sheave & clevis pin
883-019  Front upright, 18' ONLY, W/O Sheave & clevis pin
883-020 Rear upright, 12' ONLY, W/O Sheave & clevis pin
883-021  Rear upright, 18' ONLY, W/O Sheave & clevis pin
488-022 X-brace, 187", M139
488-023 X-brace, 218-1/4", M195 ........cccoiiiiviiieeeee,
488-024 Bolt, 3/8" x 2-1/4", wilocknut
488-122 X-brace, 92.63", M139
488-123 X-brace, 107.88", M 195
883-025 Adjusting arm, 128", M139
883-026 Adjustingarm, 208", M 195 .............cccovveeeeeenn..
883-027 Ladder, 145", 14 rungs, M 139
883-028 Ladder, 221", 21 rungs, M 195

1
1
2
1

o o =

24

AN = a

= NN D

- N a

(2o ) I

24

BN s

12

13

»

-

M139 M195 Net Wt.
(Ibs.)

280
26.3
10.5

6

37
39
23
19
0.5
0.1
0.1

0.1

0.2
0.8
0.1

0.4
0.1
0.2
67
98
69
99

22
25
0.1
10
12

31
50
42
60

Parts List Effective 10/01/12

LIST
PRICE

1,448.38
100.70
40.11
34.14
6.02
56.57
43.00
15.53
20.76
3.39
0.44
0.80

228.52
246.73
150.73
94.82
16.13
1.59
1.86
0.17
1.07

3.30
8.93
252

3.42
3.10
1.86
434.45
620.58
457.54
643.65

121.18
133.51
1.23
62.52
70.22

313.07
396.48
289.34
320.46



RUSTGO CO. 1-800-448-4077
Part # Description
200-500 MAIN PLATFORM WINCH, complete
192-029F Winch 5/8" external snap ring, per winch
192-029G Winch Bearing, per winch
200-101  Winch handle, complete w/Quick Pin
192-0291 Winch Plastic Handle Grip, per winch
200-501  Winch handle, per winch
200-502  1/4" Quick pin, per winch
200-503  5/8" E-Clip, per winch
200-504  Square Winch washer, per winch
200-505  Friction washer, per winch
200-506  Spool, per winch
200-507  Roll pin, 7/32" x 1-3/8", per winch
200-508  Winch spring, per winch
200-509  Winch shaft, per winch
200-510  Winch body, per winch
883-066 5/8" Machine Bushing
883-030  1/4"x 3/4" Carriage Bolt w/bent & flat wash & locknut
883-031 Cable, 1/8" x 35", M 139
883-032 Cable, 1/8"x 47, M 195 ..o
883-039 1/4" Poly rope, 16", M 139 ...,
883-040  1/4" Poly rope, 22', M 195
883-033 Cable clevis
883-034  3/8"x 1-1/2" Bolt w/lock washer & fock nut
883-035  3/8" Thick washer (Discontinued, seplace w/2 of #883-042
883-036  Lift arm(only, incomplete) for Main platform
883-038  3/8"x 1-1/2" Roller bearing
883-024  3/8"x 3" Bolt w/locknut
192-126  #10 x 3/4" self drilling tek screw(for attaching side pulley #192-037)
192-037  1-1/2" Side pulley
883-041  1-3/4" Lift arm spring
883-042 5/16"Flatwasher ..........................
883-043  Split ring
192-244 2" BALL Hitch Coupler for FRONT TONGUE, replacement
192-245  2-5/16" Ball Hitch Coupler for FRONT TONGUE, Add-on
199-044  Front tongue wiskid plate only
199-344  Safety Chain w/hook&7/16x2"bolt per pc.(set of 2)
199-045 Reach pipe, 2-1/2" ID Tube, 152-3/4", M 139
883-046 Reach pipe, 2-1/2" ID Tube, 152-1/4", M 195 .................
883-047  Tire, 5" x 15", P205/758R15
883-048 Tire rim, 5 bolt, 5" x 15" W/O valve stem
988-047 WIDE TIRE, 10 x 15", P275/60SR15
988-048 WIDE RIM, 5 bolt, 10 x 15" W/O valve stem
192-088 Rubber Valve stem for standard 5 x 15 tire rim
192-089  Steel Valve Stem for 10 x 15 wide tire rim

Page 2

M138 M195 NetWt.

NN

N = N = i cd ma a8 A A -

N

NNNDNDBIMNODBAMNODDN

N

N

NNNNBENBAENOODMNDN

(Ibs.)
8

1.4
0.2
0.3
0.2
0.1
0.1
14.4
0.2
0.2

0.2

2%

72
72
18
18
32
34
0.1
0.2

Parts List Effective 10/01/12

LIST
PRICE
107.59
0.42
8.88
26.24
7.58
15.70
2.25
0.37
1.39
6.78
42.29
0.84
5.33
16.20
19.44
0.29
0.95
21.51
30.12
4.44
5.53
5.81
0.79
See 883-042
128.50
12.56
1.14
0.25
21.19
1.50
0.15
1.50
38.00
105.00
1569.95
45.95

202.14
201.57
147.57

68.54
220.99

112.48

1.11
3.00



RUSTGO CO.

Part #

883-049
300-001
300-011
300-012
300-013
883-050
300-201
883-051
883-053
883-054

883-055
883-056
883-057
883-058
883-061
883-062
986-059
986-060
487-060

883-063
199-069
199-075
199-077
199-079
199-081
199-176
199-369
192-067
192-070
192-072
192-074
883-064
883-066
883-068
883-071
883-073
883-076
883-078
883-080
883-082
883-083
883-084
883-169

Description

Canister weight, 120 Ibs., M 139, Complete, Prior to 7/08
CANISTER WEIGHT, 240 Ib., M139, complete (Eff.7.08)
Cannister weight, 3 required per axle, 80 Ib. each (EFF. 2010)

5/8" x 18-1/4" shaft & nut, w/4-1/8" Flag

5/8" x 18-1/4" shaft & nut, w/7" Flag

Saddle weight, 80 Ibs., M 195

SADDLE WEIGHT, 80 LBS., M 195 (Eff.10.08)
1/2" Square washer(reach) ................

1/2"x 4" Bolt w/ lock nut(reach)

5/8"x 4-1/2" Bolt w/lock nut, (tongue bolt)

Left front/Right rear spindle w/o hub

Right front/Left rear spindie w/o hub

Hub w/brake drum , incl. cups, cones & seal
Brake band

3/8"x 3" Clevis pin

Brake adjusting bolt w/2 nuts ..............
Brake handle w/o spring

Extension spring for brake handle ..........
1/8"x 3/4" Cotter pin for brake spring

1-1/8" Bushing, 1 ea. per spindle & hairpin
Hair pin, Hole ID 1-1/8", FRONT AXLE
Front axle, MODEL 139
Front Exterior axle MODEL 195
Inneraxle MODEL 195.................ceo....
REAR steering tongue
FRONT axle Bronze Bush, 1.315 0D x1.128 ID
Hair pin, REAR AXLE
Spherical Tie Rod End
5/8"ID X 1" Ht. HAIR PIN MACHINED BUSHING
Tie rod(Length 61-1/4"), MODEL 139
Exterior tie rod, MODEL 195
1/4"x 2" Cotter pin
5/8" Machine bushing, 18 ga.
5/8" Jam nut
5/8"x 2" Bolt w/lock nut(for spherical tierod ends)
Inner tierod , MODEL 195.......oovmvvmeeeen
Rear axle, MODEL 139 ..o
Rear Exterior axle MODEL 195
1/2"x 4" Cotterless hitch pin, M 195
Curved plunger ........ccccceveeeveenennn
2-1/4" Spring
1/8"x 1" Cotter pin
Flat Washer, 5/8"
Page 3

1-800-448-4077

Parts List Effective 10/01/12

M139 M195 Net Wt.

NN NN O N

AR DM BDMDMDNMNAMNONDN

(0]

I\)M_A—.\

NN MO

S DA DN DNMNDNDMNDODN

- »

BN N N B =20 2N =

N

NN = a N -

(Ibs.)
120
240

80
0.1
0.3
0.5

7.2
7.2
111
0.7
0.2
0.2
1.5
0.1

11
60
63
34
1

10
0.5
0.3
6.3
7.5

0.1
0.3
53

61

64
0.3
0.3

LIST
PRICE

Call
Call
Call
Call
Call
Call

Call
1.39

4.38
4.42

138.87
138.87
129.57
36.75
1.96
9.40
2470
3.01
0.15

0.50
64.51
482.53
514.92
129.91
1772
5.99
47.67
29.95
7.88
47.52
47.66
0.36
0.29
0.89
3.53
24.00
463.75
505.20
5.74

11.09
2.52
0.16
0.50



RUSTGO CO. 1-800-448-4077
Part # Description
486-127  Large flange pop rivet, secures plywood decking
486-128 Tarp strap, Model 139 .....cmmmmmsmnns
195-128 Ratchet Strap, Model 195
587-003  1/8" pop rivet(NOT SHOWN, attaches part#883-131)
587-001 Replacement plywood, priced per square foot.
587-002 YELLOW paint, 1 gal. (Not Shown)
888-144 YELLOW paint, 12.8 oz. spray can (Not Shown)
600-600 Intermediate Level Winch
600-601  Flanged bronze bearing, I/L winch
600-602  I/L winch spool
600-603 VL winch body
600-604 3/16" x 1" Cotter pin, I/L winch
192-029F Winch 5/8" external snap ring, per winch
192-029G Winch Bearing, per winch
192-0281 Winch Plastic Handle Grip, per winch
200-501  Winch handle, per winch
200-502  1/4" Quick pin, per winch
200-505  Friction washer, per winch
200-507  Roll pin, 7/32" x 1-3/8", per winch
200-508  Winch spring, per wingh
883-030  1/4"x 3/4" Carriage Bolt w/bent & flat wash & locknut
883-066 5/8" Machine bushing
200-101  Winch handle, complete w/Quick Pin

INTERMEDIATE LEVEL PARTS FOR USE WITH I/L WINCHES

600-663 Intermediate Level Cable, 1/8" x 23', for use with M 139
883-031 Intermediate Level Cable, 1/8" x 35, for use with M 195
600-664 Intermediate Level rope, 10', for use with M 139
883-039 Intermediate Level rope, 16', for use with M 195
600-665 1/2" Machine bushing(use with sheave on sheave block)
600-661  Sheave block(does not include sheave #883-009)
600-662 Link snap

Page 4

M139

42
2

4
40

| (O [ NpE N (S UL GO GUUR UOK (L UL (K G GO §

NN BDNNNODN

Parts List Effective 10/01/12

M195 Net Wt. LIST

42

2
4
40

Ibs. PRICE
0.36
4.75

1.5 13.63

0.17
Call

Call
Call

7 97.81
5.07
38.66
16.10
0.18
0.42
8.88
7.58
15.70
2.25
6.78
0.84
5.33
0.95

0.29
26.24

1 14.13
1 21.51
0.5 3.01

0.5 4.44
0.36

1 8.39
0.5 6.90



RUSTGO CO. 1-800-448-4077

Part # Description

DECALS, INSTRUCTION MANUAL, & VHS VIDEO FOR MAIN UNITS

092-134 WARNING OVERLOAD decal (Main plat., 2"'x8-1/4", MP1092)

193-134 CAUTION-This Is Not a Material Lift  decal # 0194

590-165 CAUTION! LADDER EXTENSION decal,1-1/2X 6

590-166 EXTEND AXLE decal, 1-1/2 x 6, Green#1090

593-168 WINCH decal # 393A, 2-1/4" x 2"

593-169 ADJUSTING ARM  decal # 393B, 6" x 4-1/4"

688-142 RUSTGO CO. decal, 3"x 15-1/2"

700-001 INSTRUCTION MANUAL decal

700-002 OSHA/ANSI Standard A92.3 Combined Decal

700-003 WARNING! M 139 LOAD LIMITS/Check w/ Your Boss decal

700-004 WARNING! M 195 LOAD LIMITS/Check w/ Your Boss decal

799-136 DANGER, ELECTROCUTION decal #799-136

799-170 LOOK UP - Electrocution Hazard decal

883-131 NAMEPLATE w/ Model & Serial No. , 2-3/4"x 4-1/4"

883-132 MAINTENANCE decal, 1-1/2"x 4-3/4"

883-137 DANGER, TOWING HAZARD decal 1-3/4"x 5-1/4" ...............

987-139 RUSTGO/SILHOUETTE decal, 2-7/8" diameter

193-003 INSTRUCTION MANUAL {not shown)

488-004 Rental User Operating Instructions  (not shown)

700-006 Manual of Responsibilities for Dealers, Owners, Users, etc.
of ANSI/SIA A92.3-1990

700-007 DVD Assembly, Operation & Safety Disk  (not shown)
HUB & SPINDLE PARTS LIST

P702203 Inner Bearing Cup

P702210 Outer Bearing Cup

P752311 Inner Bearing Cone

P752305 OQuter bearing Cone

P201802 Wheel Nut, 1/2"-20 x 90 degree

P602105 Grease Seal

P502006 Hub Cap

P301801 Spindle Washer, 1-5/16" OD x 21/32" ID

P251701 Spindle Nut, 5/8" - 18

P401901 Cotter Pin

489-160 SECURITY CABLES & PARTS DISCONTINUED

900-LB LIGHT BAR for towings, complete (not shown)

Page 5

M139 M195 Net Wt.
ibs.

= W W =2 NWNN=2 2NN

=W W =S NWNN=S 2 NNNNN AN =

12

Parts List Effective 10/01/12

LisT
PRICE

5.03
6.71
4.50
213
4.50
2.82
3.75
3.08
213

4.58
4.58

2.99

2.99
9.48

213
4.22

213

12.00

20.00

8.00

132.00



RUSTGO CO. 1-800-448-4077

Part #

192-115

192-116
192-117
192-086
192-118
192-119
192-120
192-121
199-125
192-122
199-126
192-125
192-127
192-128
192-129
192-220
192-221
486-127
486-129
486-130
600-667
883-013
883-041
883-042
883-043
883-119
883-123
883-124
888-143
587-001
883-132
092-135

486-300

486-301

Description

INTERMEDIATE LEVEL PARTS & DECALS

18" X 18' INTERMEDIATE LEVEL PLATFORM W/decking, decals
toeboard brackets. NO Toeboards, Guard or End rails included
Intermediate Level Front Endrail

int./Level Rear End Rail w/Gate

ENTRY GATE GRAV-A-LOCK W/E-CLIP(l/Level & O.S. M.P.)
Int./Level Rear Gate post ..........ccccooceeeiinn..

Int./Level Front Center Post, 42-1/2"

Int./Level Rear Mid-Rail w/2- 1/4" pins, 98"

Int./Level Rear Top Rail w/1- 1/4" pin, 199"

BOLT for ToeBoard.: 1/4"x 1" Rnd. Hd. Bolt w/lockwasher & Tee nut
Toe Board Bracket, 2 x 6

BOLT for Toeboard: 1/4" x 1-1/2" Hex Hd. Bolt w/lckwshr & Tee nut
Cable Release Handle W/VINYL COVER

Vinyl Cover for part # 883-125

/L Carrying Bracket B for M 139 **DISCONTINUED***

I/L Carrying Bracket A for M 139(on canisters, 2 req'd)

Int./Level Front Mid-Rail w/2- 1/4" pins, 108-1/2"

Int./Level Front Top Rail w/2- 1/4" pins, 218-1/4"

Large flange pop rivet

/L Carrying Bracket A for M 195( 2 req'd)

/L Carrying Bracket B for M 195( 2 req'd)

#14 x 3/4" Tek Screw

Safety pin, 3/8"

1-3/4" Lift arm spring

5/16" Flatwasher ..........................

Split ring

Int./Level Rear Center post, 44"

BOLT for ToeBrdBracket.: 1/4"x 1-1/2" Hex Hd. Bolt w/lock nut
Intermediate Level lift arm(BARE)

Safety pin, 1/4" x 1-3/8"

Replacement plywood(treated), priced per square foot.
MAINTENANCE decal, 1-1/2"x 4-3/4"

WARNING Overload decal(l/L), 1-1/2"x7", 1L1092

OTHER COMPLETED ASSEMBLIES

Main(2'x 20') Platform complete. Decals, plywood,
pins and all guardrails. EXCLUDING TOEBOARDS

Set of 6' Extensions, complete
Part #'s: 883-005, -006, -007, -008,
-009, -010, -011, -012, -013, -014.

Page 6

L

= N =

= NN

N
N

N = RN
=LA N2 NN 2NN DNDNNNNNNDN

Net Wt.
tbs.

145

o o w
O w o A

-

;)
EN

2.2
8.3
18

(@3]
0 W

o

» 0.2

4.3

16

333

Parts List Effective 10/01/12

LIST
PRICE

854.66

51.30
96.53

28.15
27.83
43.94
75.38
0.85
3.39
0.89
2.25
0.71

26.17
46.97
83.22
0.39
30.11
41.34
0.24
3.30
1.50
0.15
1.50
29.02
0.38
128.96
2.52
Call

2.13
5.03



RUSTGO CO. 1-800-448-4077 Parts List Effective 10/01/12

Part # Description

486-302 Main Platform Liftarm Complete
Part #'s: 883-024, -035, -036, -037, -038,
-041, 042, -043, 192-126. Does NOT include rope.

486-307 Intermediate Level Lift Arm, COMPLETE w/rope

RW Kit int. Level Winch Retro-fit Kit consisting of part #'s: 600-600, 600-661,

600-663, -663(or 883-031), -664(or 883-039), -665, 883-009, -034,

883-011, -034, -035, 192-037 &192-126. Designate for M139 or M195

OTHER NON-STOCK ITEMS NOT ILLUSTRATED

900-LHAR LEFT HAND Acme rod w/nut & swivel (TOP)
900-RHAR RIGHT HAND Acme rod w/nut & swivel (BOTTOM)
900-WB195 Weight Bracket for 195 CounterWeights on conversion axle

206-MPSR Main Platform Replacement Slide Rack
206-ILSR  Intermediate Level Platform Replacement Slide Rack

LadRung Ladder rung

HDC _ Heculiner Deck Coating, roll-on, per quart

OTHER NON-STOCK ITEMS NOT ILLUSTRATED

CSA3LE Ladder Extension, 3 ft. addition to existing 883-007
CSA50AW Set of 2 addit.'l. 50 Ib. couterweights w/plates for M139, 1 per axle
CSA-DP  Drop pads (4) per unit

HUB & SPINDLE PARTS CROSS REFERENCE #'S

Inner Bearing(large) Cup: LM67010 (Koyo or SKF/NAPA)
inner Bearing Cone: LMB7048 (Koyo or Peer)

QOuter Bearing(small)Cup: LM11910 (Koyo or SKF/NAPA)
Outer Bearing Cone: LM11949 (Koyo or Peer)

Inner Seal: 16069 (TCM # 162334VHY)

Page 7

Net Wt.
lbs.

16

19

40

0.8

12
120
38

LIsT
PRICE

107.81
107.81
34.25

Call
Call

4.01

Call

57.37
Call

135.29



